
University of New Orleans University of New Orleans 

ScholarWorks@UNO ScholarWorks@UNO 

University of New Orleans Theses and 
Dissertations Dissertations and Theses 

8-5-2010 

Indicators for Minimizing Energy Consumption and GHG Indicators for Minimizing Energy Consumption and GHG 

Emissions at Wastewater Treatment Facilities Emissions at Wastewater Treatment Facilities 

Naveen Kumar Devata 
University of New Orleans 

Follow this and additional works at: https://scholarworks.uno.edu/td 

Recommended Citation Recommended Citation 
Devata, Naveen Kumar, "Indicators for Minimizing Energy Consumption and GHG Emissions at 
Wastewater Treatment Facilities" (2010). University of New Orleans Theses and Dissertations. 1208. 
[...]
membranes). Therefore, care must be exercised in the proper selection of materials for a 

given wastewater. 

 Because of the high efficiencies of fine pore diffusers at low airflow rates, airflow 

distribution is critical to their performance and selection of proper airflow control orifices 

is important. 

 Because of the high efficiencies of fine pore diffusers, required airflow in an aeration 

basin (normally at the effluent end) may be dictated by mixing – not oxygen transfer. 

 Aeration basin design must incorporate a means to easily dewater the tank for cleaning. 

In small systems where no redundancy of aeration tanks exists, an in-situ, non process-

interruptive method of cleaning must be considered. 

 

Energy Generation Resource Mix 

 

Energy/electricity is usually generated by electro-mechanical generators driven by steam 

produced from fossil fuel combustion, or heat released from nuclear reactions, or some other 

source such as wind or flowing water. Most of today’s electricity is generated by steam turbines 



 
 

19 
 

that convert the kinetic energy of a moving liquid or gas to mechanical energy. And the 

generators convert this mechanical energy into electrical energy. The steam turbines are powered 

by burning fossil fuels and natural gas. 

 

In recent times, green techniques have been introduced to generate electricity. A few such green 

techniques include generation by nuclear power, renewable energy sources (hydropower, wind 

biomass, solar, etc.). Energy generation from these sources is increasing every year at faster rates 

to avoid the exhaustion of natural resources and pollution (mainly GHGs). 

 

According to the U.S. Energy Information Administration, about 70% of U.S. energy is 

generated from fossil fuels (coal - 48%, natural gas - 21%, and petroleum - 1%), 20% from 

nuclear power, and the rest from renewable energy sources (hydropower - 6%, biomass - 1%, 

wind power - 1%, geothermal power - 1%, and solar power - 1%), (EIA 2005). These 

percentages are nationwide averages, and they are different for different states. The difference 

occurs because of the availability of resources to generate energy. Figure 5 shows the various 

sources for energy generation in U.S. in 2008.  

 

Figure 4: U.S. Electric Power Industry Net Generation by Fuel Type (Source: EIA 2005) 

 

 

 

 

 

 

 

 

 

 



 
 

20 
 

Chapter 3: Methodology 

 

An energy audit in a wastewater treatment facility is an inspection, survey, and analysis of 

energy flows and energy conservation by reducing the energy inputs without affecting the output.  

The main purpose of an energy audit is to improve the efficiency of the facility and, hence, 

consume less energy. A comprehensive energy audit allows a facility to determine the largest, 

most energy-intensive operation. By determining the energy demands for the various processes 

and equipment at a WWTP, the WWTP personnel can develop customized ECMs applicable to 

their facility. 

 

As discussed before there are various types of energy audits that can be performed at a 

wastewater treatment facility and the most commonly performed audits are the following (EPRI 

1994): 

 Lighting audit, 

 HVAC audit, 

 Pumping audit, 

 Walk Through Process audit, and 

 Detailed Process audit. 

 

A very basic walk through process audit (inspection) was conducted at the two facilities. The 

first part of the inspection included an equipment inventory, as well as understanding the 

treatment processes and the flow pattern. All the details of various equipment and treatment units 

were studied to compare the two facilities in terms of their sizes, capacities, and treatment 

processes. The design parameters and energy bills of both facilities were collected and reviewed, 

allowing various studies to be developed to compare the two facilities. To avoid seasonal 

variations, one whole year of data was investigated. The studies included: 

 

 Power consumed per capita, 

 Power consumed to treat certain flow rates of wastewater, and, 

 Power consumption for treatment and pumping. 



 
 

21 
 

In the second part of the inspection, the performances of the two facilities were evaluated based 

on the wastewater characteristics, the efficiencies of the facilities to treat wastewater, and the 

power consumed. The wastewater characteristics can be studied based on the various 

contaminants. A few of such contaminants are: 

 

 TSS, 

 BOD, 

 Grit, 

 Sediments, 

 Organic matter, 

 Bacteria, 

 Pathogens, etc. 

 

Of all these, TSS and BOD are the most important as the facilities have to limit these 

contaminants to minimal concentrations so as to discharge the water into receiving streams. The 

second part also included the quantification of power consumed to treat the unit amount of TSS 

and BOD for the two facilities.  

 

This study also involved the quantification of GHG emissions based on energy consumption. As 

the main focus of this study was on power consumption and an energy audit, direct GHG 

emissions from the treatment processes into the air were not considered. Only the carbon dioxide 

emissions due to power consumption were quantified. The total amounts of carbon dioxide 

released into the air from the power consumed in both the facilities for one year were quantified. 

And the amount of carbon dioxide released to treat unit amount of TSS and BOD were also 

quantified. 

 

Several comparisons were developed for the two facilities from the studies mentioned above and 

based on those studies several conclusions were drawn. Additionally, several energy 

optimization opportunities were identified at the two facilities and recommendations were made 

to attain energy efficient operations. Further studies would be required to study the amount of 

energy conserved on adapting the recommendations. 



 
 

22 
 

 

Facility 1  

Facility 1 is divided into two parts, the south plant and the north plant. The south plant consists 

of two combined units of aerators and clarifiers; the north plant consists of four digesters, six 

aerators, and six clarifiers. A whole disinfection unit is available for chlorination before the 

treated water is discharged into the aquatic environment. The facility has an average daily flow 

of 17.13 MGD, peak daily flow of 44.05 MGD and peak hourly flow of 56.40 MGD. However, 

the true capacity of the WWTP is limited to 44 MGD due to the limited capacity of its effluent 

pump station. 

   

Design Criteria, Organic Loading, Influent Flow and Treatment Process for North Plant 

 

Design Criteria and Organic Loading 

 

The designed Average Daily Flow (ADF), Maximum Daily Flow (MDF) and Peak Hourly Flow 

(PHF) of North plant are 13.88, 33.9 and 42 MGD respectively. The organic loading for this 

portion of the WWTP is 140mg/l for BOD5 and TSS. The designed daily BOD5 and TSS loading 

at ADF is 16,148 l/day. Discharge permit requires the effluent concentration to be 30mg/l or 

better for BOD5 and TSS.  

 

Influent Flow Pattern 

 

North plant receives 60% of the flow from the influent splitter box (refer figure 5). This section 

of the plant also receives influent from one of the transfer station. North plant consists of 

mechanically aerated activated sludge units which are hydraulically separated from South plant. 

After the splitter box, the flow makes its way to the trough where it mixes with the discharge of a 

transfer station. 

 

 

 

 



 
 

23 
 

Treatment Process 

 

Primary Treatment and Sedimentation: The sewage passes through the two automated bar 

screens where most of the larger grit is trapped for landfill disposal. The flow then slows down 

as it splits and makes its way through the two grit chambers which help the comparatively finer 

grit settle down due to gravity. As mentioned before the North plant contains 6 aeration basins 

and 6 clarifiers. Flow from aeration basins (see secondary treatment) 1 and 2 is received by 

clarifiers 1 and 2, flow from aeration basins 3 and 4 goes to clarifiers 3 and 4 and flow from 

aeration basins (see secondary treatment) 5 and 6 is received by clarifiers 5 and 6. There are 3 

RAS pumps for clarifiers 1-4 and 3 RAS pumps for clarifiers 5 and 6. All these pumps return the 

aerated sludge collected from the clarifiers back to the aeration tanks. The RAS flow streams 

from all 6 North plant clarifiers is routed to the respective aeration bays 1-6. At times it is 

necessary to route an activated sludge stream from the 6 clarifiers (via the 6 RAS pumps) to the 4 

digesters for processing. After a retention time of 3-7 days in the digesters (dependent on process 

conditions) it goes to the solid processing plant for dewatering by belt press. The 3 scum pumps 

(1 for each pair of clarifiers) sends back the lighter waste sludge and trash from the clarifiers to 

the North plant head works, with the help of the in-house pump station for additional treatment.  

 

Secondary Treatment: From the grit chambers the flow is distributed among the six aeration 

basins. Here the pumps inject diffused air to the sewage for improving its Dissolved Oxygen 

(D.O.) content thereby encouraging the growth of desirable bacteria which help in reducing the 

organic compounds present in the sewer water. The measured D.O. at the upstream and 

downstream sections of the aeration basin are maintained at a range of .5 – 2.0 respectively. The 

effluent from all the clarifiers then goes to the effluent pump station for disinfection and final 

disposal through a 42 inch concrete force main. Table 4 and Table 5 provide the detailed design 

specifications of aeration and clarification basins. 

 

 

 

 

 



 
 

24 
 

Unit Sizing North Plant 

Table 4: Aeration Basin Design Specifications. 

 

Table 5: Design Specifications of the Clarifiers. 

Details Basin 1-4 Basin 5-6 

Dimension 34' (W) x 134' (L) 34' (W) x 134' (L) 

Water Depth 13' 13' 

Total Aeration Volume 1.32 MG 0.88 MG 

F/M Ratio 0.32 0.42 

Volumetric Loading 

Rate 

411 BOD5/1000 FT-3 Day 511 BOD5/1000 FT-3 Day 

Hydraulic Retention 

Time 

5.1 Hr @ ADF 3.8 Hr @ ADF 

Air Requirement 1,400 scfm/Basin 1,900 scfm/Basin 

Aeration Equipment Fixed grid-fine bubble, 

diffused air 

Fixed grid-fine bubble, diffused 

air 

Details Clarifiers 1-4 Clarifiers 5-6 

Diameter 70' 85' 

Sidewater depth 12' 15' 

Floor Slope 0.052 ft/ft (3/4''/ft) 0.104 ft/ft (1 1/4/ft) 

Mechanism Type 
Peripheral Feed/ Central 

Launder 

Centre Feed/ Peripheral 

Launder 

Design Surface 

Overflow Rate 

ADF = 540GPD/ft2-day ADF = 500 GPD/ft2-day 

MDF = 1325 GPD/ft2-day MDF = 1200 GPD/ft2-day 

PHF = 1659 GPD/ft2-day PHF = 1500 GPD/ft2-day 

Design Solids Loading 

Rate 

ADF=14.88 l/ft2-DAY ADF= 13.92 l/ft2-DAY 

MDF=36.72 l/ft2-day MDF= 33.12 l/ft2-day 



 
 

25 
 

 

Influent, Design Criteria and Treatment Process for South Plant 

 

South Plant receives 40% of the flow from the influent splitter box. South plant has two package 

tanks which contain both an aeration and clarification chamber, and is hydraulically separated 

from North plant.  

 

Treatment Process 

 

Primary Treatment and Sedimentation: The sewage passes through an automated bar screen 

where most of the larger grit is trapped for landfill disposal. The flow then slows down as it 

splits and makes its way through the grit chamber which helps the comparatively finer grit settle 

down due to gravity. South plant is comprised of two self-contained activated sludge package 

plant units which are both identical in process operation. From the grit chamber the flow enters 

the package plants and moves in a counter-clockwise direction while being aerated. The blowers 

inject diffused air into the sewage for improving its Dissolved Oxygen (DO) content thereby 

encouraging the growth of desirable bacteria which help in reducing the organic compounds 

present in the wastewater. The measured DO at the influent and effluent sections of the aeration 

chamber are maintained at a range of .5 – 2.0 respectively. 

 

Secondary Treatment: The flow then enters the clarification chamber, where the sludge settles 

to bottom and the water discharges over the weirs to the effluent pump station for disinfection 

and final disposal through a 42 inch concrete force main. The return activated sludge (RAS) is 

hydraulically controlled by a 16” tube routed from the bottom of the clarifier to the aeration well 

where it then enters the aeration chamber. At times it is necessary to divert an activated sludge 

stream from the aeration well (via 2 6” pumps) to the 4 digesters for processing. After a retention 

time of 3-7 days in the digesters (dependent on process conditions) it goes to the solid processing 

plant for dewatering by belt press. The 2 scum pumps (1 for each package plant) sends back the 

lighter waste sludge and trash from atop the clarifiers to the North plant head works again with 

the help of in-house pump station. 

 



 
 

26 
 

The facility also consists of a sludge dewatering unit with a belt press system. A polymer is 

added to thicken the sludge and then allowed to pass through the belt press for dewatering. The 

dry sludge is sent to a landfill for disposal. More information of various pumps used in the 

facility is shown in Appendix D. 

 

Figure 5: Facility 1 Flow diagram 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 
 

27 
 

Facility 2  

 

Facility 2 is smaller in size and flow serving a smaller community compared to Facility 1. This 

facility is a 1.6 MGD activated sludge treatment plant. This plant consists of one mechanical bar 

screen, two manual bar screens, one influent debris compactor, one influent aerated grit chamber 

with a grit removal system, two diffused air aeration basins, two final clarifiers, two diffused air 

digesters, a chlorine contact chamber and one effluent pump station with three 40-Horse power, 

10 inch vertical drive pumps. A detailed flow diagram of the whole facility is shown in the figure 

6 below. 

 

Treatment Process 

 

Primary Treatment: At the head works, one mechanically operated and two manually operated 

bar screens trap most of the larger grit is removed. The flow then makes its way to the grit 

chamber where the finer grit is removed. Both larger and finer grit is compacted at the influent 

debris compactor for final landfill disposal.  

 

Secondary Treatment: The flow from the grit chamber is distributed into the two aeration 

tanks. The two 125-Horse power blowers inject diffused air into the sewage for improving its 

DO content thereby encouraging the growth of the bacteria which help in reducing the organic 

compounds present in the wastewater. The effluent from the aerators enters the two clarifiers, 

where the sludge settles down and the water is discharged through the weirs for disinfection and 

disposal. The sludge from the clarifiers is pumped into the two aerobic digesters with the help of 

two 7.5-Horse power RAS pumps. These digesters are aerated using blowers and diffusers. The 

sludge from these digesters is discharged to the plant’s solid handling container where polymer is 

added to the sludge for dewatering. Table 6 and Table 7 below provide the design specifications 

of aeration and clarification basins respectively.  

 

 

 

 



 
 

28 
 

Unit Sizing 

 

Table 6: Aeration Basin Design Specifications.  

 

Table 7: Clarifiers and Digesters Dimensions 

 

Disinfection and Effluent Handling: Before disposal, the flow passes through the chlorine 

contact chamber for disinfection. In this chamber the flow is slowed down to add chlorine to kill 

bacteria in the effluent. In this plant all disinfection occurs at the effluent pump station, via the 

injection of a 12.5% solution of sodium hypochlorite. The facility also has a drying bed where 

the sludge from the digesters is blended with polymer before its deposition into the dry beds for 